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NO. | PART NO. PART NAME | Q'ty |DESCRIPTION FROM ~ UP TO SERIAL NO. | REMARKS
1 | 3709 0116 000 |74EMA4 )L PEDALACCEL | 1
2 | A242 0106 016|FA 3% SCREW 2 M6 X 16(+F7UF=E)
3 | 37170103 000 |7 L—F PLATE 1
4 | 3717 0105 000 [Ay} ROD 1
5 | 03500130 613|PW WASHERPLAIN [ 3 [6x13%1.0
6 | 0523 0106 000|AFv7°tV PIN,SNAP 3 |FFUe
7 [A110 0108 030Uk BOLT 1 [M8x30
8 | F301 0108 000 [Fvyh NUT 1 [m8
9 | 37170106 000 |7—A ARM 1
10 | 0350 0141 022 |PW WASHERPLAIN | 1 [10%22%1.6
11 | 0520 0125 020 |7t PIN,SPLIT 1 [25%20
12 | 3717 0111 000 [ ROYMILIV—=ASSY |LEVER 1
12-1 3531 0101 000 [ RAYMLLIN— LEVER 1
12-2| 3643 0306 000 | AAYFLI{Y¥— WIRE 1 v
13 | H204 0106 016|tAZB BOLT 2 |M6 X 16(+F7UTE)
14 | 3705 0116 000 |FAE"R SCREW 1
15 | 5304 0209 000 |74 ¥—(ZAYkIL) WIRE 1 ANEN-TIYY
16 | 0562 0106 016 |E574vE"Y PIN,CLEVIS 1 |p6x16
17 | 5201 3608 000 (274 SPRING 1
18 | 3205 0109 000 | F3—974%— WIRE 1
19 | 3550 0053 000 |V —+F1—7" TEBE 1 NO.8010407 ~
20 | 3513 3131 000 [7'5AFyHN U BAND 1 NO.8010407 ~
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